
PARTS LIST 
/'\-'/ I) A i' 

254B-3 
254RB-3 
255B-3 
255RB-3 

• CONSOLIDATED SEWING MACHINE CORP. 



Intentionally left blank 



INDEX 

Pages 

mitE{. J:.t& ...................................................................... . 
FACE PLATE, ARM TOP COVER 

1, 2 

~t:/ . ..t.fdl. -:1- 1)- •••••••••••••••••••••••••••••••••••••••••••••••••••••••••• 

TAKE UP LEVER, ARM SHAFT, MACHINE PULLEY 
3, 4 

tljl.I.~. ~tljl.I~ ................................................................. 5 6 
PRESSER BAR, VIBRATING PRESSER BAR ..- ' 

~t~±it, iltliD '/ ~ ............................................................. 7 8 , 
NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION 

*~, tfp.:r.*'*tE{/"* ............................................................. 9 10 , 
KNEE LIFTER LIFTING LEVER, PRESSER BAR SPRING 

TfIlI, '"F <,,()I.- "-:1- I) -, j2S I) tJ A ................................................ 11,12 
HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY, FEED DRIVING CAM 

tt;t&. 52S1J ± it. iiS I) fill .................................................... .... . . . .. 13, 14 
THROAT PLATE, FEED BAR, FEED ROCK SHAFT ' 

1'\'/91//'\-, TiiSlJ 0 '/ ~ ....................................................... 15,16 
FEED REVERSING LEVER, FEED DRIVING ECCENTRIC CONNECTION 

tJ-;r±i:t. tJ'? ................................................................... 17,18 
HOOK SADDLE, HOOK 

ilPoI.:::f;t& ••..•..••.••.......•.............••..•....•...••.......•.••••••••••..••.• " 19,20 
TENSION 

*S;m .............................................................................. 21,22 
LUBRICATION 

J!f;tlilt~ ...........•...•••.•.•.•..•.••..•••...•.....................•.......•..•••• 23,24 
ACCESSORIES AND ATTACHMENTS 

~IJ7'C~ ............................................... " .. ........................ 25,26 
PARTS AVAILABLE AT EXTRA CHARGE 



ffii;f&~J:t& 
FACE PLATE, ARM TOP COVER 

12 

~15 

~16 

9 

~23 
~ 18 

~22 ~19 
27 ~ ~ 
~ W---2~ 
~ ~ '17 

~20 

10 

~ 
I 

4 

! 
" 

r~·~ . 
. ' ........ . 

6 

32 



fmflX, J:flX 
FACE PLATE, ARM TOP COVER 

('") C'J 
C'J m ('") m 

NO {m~ilt-5 m a: m a: ;tit g:g PARTS NAME 
~ ~ U1 U1 

PART NO U1 U1 U1 U1 QTY N N N N 

1 15035 * * * * 1 ffiH& FACE PLATE 

2 15036 * * * * 1 ~* HINGE 

3 15039 * * * * 6 .1l::.cY)tl.L: SCREW 1/aX44 L=3,5 

4 15037 * * * * 1 ffiH&ti'tl. FACE PLATE SPRING 

5 15039 * * * * 2 .1l::.cY)tl.L: SCREW 1/8X44 L=3,5 

6 15038 * * * * 1 iYH&::fk RUBBER 

7 15006 * * * * 1 fliH& ARM SIDE COVER 

8 8040 * * * * 2 .1l::.cY)tl.L: SCREW 9/64X40 L=a.O 

9 15003 * * * * 1 J:.t& ARM TOP COVER 

10 11007 * * * * 1 ~iVM~~ OIL LEVEL INDICATOR 

11 15004 * * * * 1 J:.t& ~ - r- 1'\ ';; ::f /- GASKET 

12 15007 * * * * 7 .1l::.cY)tl.L: SCREW 9/64X40 L=10.0 

13 36708 * * * * 1 ~ff:tJ/\- THREAD TAKE UP COVER 
,,.. 

14 6031-02 * * * * 1 .1l::.cY)tl.L: SCREW 11/64X40 L=9.0 

15 11006 * * * * 1 J:.t&>rdM ARM TOP COVER THREAD GUIDE 

16 13076-02 * * * * 1 -j- ';; r- NUT 7/32X32 

17 15086 * * * * 1 ~EB ~F-J ali t& (J tl. OIL CONTROL SPRING 

18 8040 * * * * 1 .1l::.cY)tl.L: SCREW 9/64X40 L=8.0 

19 11142 * * * * 1 "].;; ~"\'- WASHER 

20 11004 * * * * 1 ~~li7iSBI) OIL REGULATOR 
21 10597 * * * * 1 .1l::.cY)tl.L: SCREW 1/8X40 L=3.3 
22 15058 * * * * 1 *Ei~)g[fJf~ OIL REGULATING STUD 
23 15059 * * * * 1 *Ei)E8)g[fJf .A 7' I) /- ? OIL REGULATING SPRING 
24 15057 * * * * 1 *Ei~)g[fJf? l' -v }L- OIL REGULATING DIAL 
25 8009 * * * * 1 .1l::.cY)tl.L; SET SCREW 15/64X28 L=7.5 
26 15038 * * * * 1 J:.t&::fkli: RUBBER 
27 15034C * * * * 1 t:=-}vT.:t-'.i, ~~ <*i[) OIL TUBE AND OIL WICK COMPLETE 
28 
29 
30 15054 * * * * 1 im~H!Ht (J:.) THREAD GUIDE (UPPER) 
31 10685 * * * * 2 .1l::.cY)tl.L; SCREW 3.4X36 L=6.5 
32 10759-A * * * * 1 im >rdM t t en THREAD GUIDE (LOWER) 
33 10760 * * * * 1 im>rdMtt 7 I}L- t-- FELT 
34 10685 * * * * 1 .t1::.tl.cY)L; SCREW 3.4X36 L=6.5 

2 



;R eo /" .t.~m, :1- I) -
TAKE UP LEVER, ARM SHAFT, MACHINE PULLEY 

38 37 

~ 

4 

33 ~ 
31 

49 

\ 

~ ; 

·1 
1 

'27 

; 

V 
50 

&--24 

8 2~ 
~ 

15 
17 

14 

19 

\ s 

<illJ 
20 23 

18 

16 21 

3 



9Zt:'/" L~ru, 7'-1)-
TAKE UP LEVER, ARM SHAFT, MACHINE PULLEY 

'( M 

'( [l) '( cD lii,:g PARTS NAME NO gBJi..il'f~ [l) a: co a: t'i.!i[ 
v v l[) l[) 

PART NO l[) l[) If) l[) OTY N N N C\J 

1 10768 * - - - 1 J:.*ili ARM SHAFT 
1 15327 - * - - 1 J:.*d! ARM SHAFT 

1 15011 - - * - 1 J:.tili ARM SHAFT 

1 15209 - - - * 1 J:.tili ARM SHAFT 

2 15033 * * * * 1 J:.tili;El3$ OIL WICK 

3 10506 * * * * 1 J:. *ili;El3 ti: .tJ. L; OIL STOP SCREW 7.85X20 L=6.0 

4 10577 * * * * 1 7'- I) -~fll L-.tJ. L; PULLEY ADJUSTING SCREW 6.75X24 L= 11.0 

5 19414 * * * * 1 77/7t-::/3 >hL. NEEDLE BAR CRANK 

6 19415 * * * * 1 t1:~i~&'.l.tJ. L; POSITION SCREW 1/4X28 L=20.0 

7 19416 * * * * 1 ll&'.l.tJ.L; SET SCREW 1/4X28 L=14.0 

8 10563 * * * * 1 J:.*ilI j. :,; )1.- (ilii ) r; ") ::/ -V WASHER 

9 10562 * * * * 1 J:.*1Il y( :,; )1.- (ilii) ARM SHAFT BUSHING (FRONT) 

10 
~. 

11 10524 * * * * 1 llOlJ.tJ.L; SET SCREW 6.75X24 L=6.5 

12 
13 10725 * * * * 2 J:.'ilI j. :';)1.- (ilii) 7 I)V r OIL FELT 
14 13074 * * * :I' 1 J:.'ilI "'7 I) /7 'T - ;Z ARM SHAFT BALL BEARING ADAPTOR 

15 10567 * * * * 1 J:.'ilI "'7 I) /-'.f ARM SHAFT BALL BEARING 

16 13361 * * * * 1 .. Hill""')' I) /7' 'h 7- ARM SHAFT BALL BEARING ADAPTOR SLEEVE 

17 23637 * * * * 2 ll&'.l:tJ.L; SET SCREW 1/4X28 L=7.5 

18 10568 * * * * 1 )til tj: L, I) / 7' BALL BEARING RETAINING RING 

19 10571 * * * * 1 J:,ilI"''7' I) / 7 'T -;z .tt&'.l.tJ.l5 SCREW 6.75X24 L=20.0 
20 10504 * * * * 1 7'-1) - MACHINE PULLEY 
21 10505-B * - * - 1 )(::FI) /7 (""')V r jj - F1mffl) FEED INDICATING DISC (W/O BELT GUARD) 
21 10505-A * - * - (1 ) )(~I) /7 (""')V r:t.f - Ht ffl) FEED INDICATING DISC (WI BELT GUARD) 

21 10943-B - * - * 1 )(::FI) /7 (""'}I.- rjj- H!!tffl) FEED INDICATING DISC (W/O BELT GUARD) 
21 10943-A - * - * (1 ) )(::FI) /7 (""'}V r jj - Ff-!' ffl) FEED INDICATING DISC (WI ~ BELT GUARD) 
22 10566 * * * * 1 )(::F I) / 7 ll.tJ. l5 SET SCREW 1I4X32 L=5.5 
23 10576 * * * * 1 tt1i'~~OIJ :tJ.l5 POSITION SCREW 15/64X28 L=21.0 
24 10579 * * * * 1 .tt&'.l:tJ.l5 SET SCREW 15/64X28 L",20.0 
25 10569 * * * * 1 ""')V r 7' - I) - ARM SHAFT CONNECTING BELT PULLEY 
26 10574 * * * * 2 ",'}v r 7' - I) - I) /7 BELT PULLEY SPRIN'G FLANGE 
27 10571-G * * * * 1 ""')v r 7' - I) - .tt&'.l.tJ.l5 SET SCREW 6.75X24 L",20.0 
28 10570 * * * * 1 ""')v r 7' - I) - I:::" /.tJ. t.; POSITION SCREW 6.75X24 L=14.5 
29 10524-G * * * * 1 ",')1.- r 7'-1) -1:::"/.tJ. t.;.tt:tJ.l5 POSITION SCREW SET SCREW 6.75X24 L=6.5 
30 10621 * * * * 1 :,; -( .::. /7 ""')v r ARM SHAFT CONNECTING BELT 
31 15024C * * * * 1 ::Rff (*.ED THREAD TAKE UP LEVER COMPLETE 
32 15024 * * * * 1 ::Rff THREAD TAKE UP LEVER 
33 15026 * * * * 1 ::RHl1!!~ THREAD TAKE UP LEVER DRIVING STUD 
34 10728 * * * * 1 ::RHfij! ~ ;El3$ OIL WICK 
35 10528 * * * * 1 U-t!77/7 NEEDLE BAR CONNECTING LINK 
36 15013 * * * * 1 ::Rffl:::"/ THREAD TAKE UP LEVER HINGE STUD 
37 11042 * * * * 1 ::Rf'¥ I:::" /;El3$ OIL WICK 
38 10524 * * * * 1 ::Rf'¥ I:::" / II &'.l.tJ. l5 SET SCREW 6.75X24 L=6.5 
39 10523 * * * * 1 it-t!" 7 / 71::> NEEDLE BAR CONNECTING LINK STUD 

40 10726 * * * * 1 UoW" 7 / 71:::" /;El3$ OIL WICK 
41 15038 * * * * 1 ;El3::f L. li: RUBBER OIL STOPPER 
42 19417 * * * * 1 itoW77/71::> l.I:.&'.l.tJ.l5 (:R: ) SCREW 1/4X28 L=6.5 
43 19418 * * * * 1 UoW77/71:::"/ l.I:.&'.l.tJ.l5 (~fl) SCREW 1/4X28 L=4.S 
44 10551 * * * * 1 ::RffiEl3i:lt tt THREAD TAKE UP LEVER OIL GUARD 
45 10650 * * * * 1 ::RH;El3i:lt It l.I:.&'.l.tJ.l5 SCREW 3.4X36 L=6.0 
46 10772C - - * * 1 J:.;!Ui5 D ") J-:' WJ.) LIFTING ECCENTRIC CONNECTION COMPLETE 
47 10772 - - * * 1 J:.JfMD .') F LIFTING ECCENTRIC CONNECTION 
48 10773 - - * * 1 .::. -- J-: }I.-r(), I) / ,/' NEEDLE BEARING 
49 19427 .. - * * 1 cp jfll ;t J: T 1J b LIFTING ECCENTRIC 
50 19508 - - * * 2 CPt'fl;tJ: T 1J bll&'.l.tJ. L; SET SCREW 1/4X40 L=5.5 
51 11879 - * * 1 cptfll;t J:. T 'h ldJ 7 - LIFTING ECCENTRIC COLLAR 
52 10573 - * * 2 cplff1;tJ:T:tJL.1J7-.tL0IJt:).L; SET SCREW 7J32X32 L~11.0 

4 



~~~:S' ~t~.I~ ERBAR .-__ ' VIBRATING PRESSER BAR 

18 

'0 

17 

10 

13 

16~ ~ 
3~ 

12 

15 

2 

20/" 1 

l 
~19 

42 

) 41 

~~ 
43 44 

1--33 

I 

49 

35 

5 



tIjlI~, ~tljlI.t$ 
PRESSER BAR, VIBRATING PRESSER BAR 

(Y) '( 
(Y) cD '( m 

NO gBQ~ii~ cD a: m a: ;ll.i. ~~ PARTS NAME 
v v lfl lfl 

PART NO lfl lfl '" '" OTY N N N (\J 

1 10540 * * * * 1 ¥Jl A{$ PRESSER BAR 

2 10539-A * * * * 1 jEll Al$ en ;J. )l )l-- PRESSER BAR BUSHING (LOWER) 

3 10761 * * * * 1 .itb'ltJ.1; SET SCREW 6.75X24 L=11.0 

4 10538 * * * * 1 jEllA{$ (J:.) ;J. )l )l-- PRESSER BAR BUSHING (UPPER) 

5 10761 * * * * 1 .itb'ltJ.1; SET SCREW 6.75X24 L= 11.0 

6 10541 * * * * 1 jEllAW~r'l PRESSER BAR POSITION GUIDE BRACKET 

7 10662 * * * * 1 .itb'ltJ.1; SCREW 5/32X40 L=6.5 

8 10543 * * * * 1 ~r'lj$ PRESSER BAR POSITION GUIDE 

9 10761 * * * * 1 .itb'ltJ.1; SET SCREW 6.75X24 L= 11.0 

10 18479 * * 1 jEll A-W}?J ~ PRESSER BAR LIFTING BRACKET 

11 19518 · * * 1 jEll A-W}21 ~ ** tJ. I; SCREW 11/64X40 L=14.0 

12 10546-A · * * 1 tEll ;t-W}2! ~ Tt& TENSION RELEASE SLIDE 

13 10547 · . * * 1 jEll ;tl*}2! ~ Tt& (ltJ. TENSION RELEASE SPRING ... 
14 18480 · . * * 1 (0)~.itb'ltJ.1; LIFTING BELL CRANK SCREW 11/64X40 L=8.0 

15 13360 * * * * 1 tEll ;tl*}?J ~ I) :-- 'f PRESSER BAR SPRING BRACKET 

16 13365 * * * * 1 tEll Al*}2! ~ I) :-- ?f,WtJ. [; PINCH SCREW M4XO.7 L=9.0 

17 10659 * * * .* 1 ¥JlAJ:.lf[...-l'l- PRESSER BAR LIFTER 

18 10660 * * * * 1 tEll;t..tJf[...-I'I-l::°:--tJ.1; HINGE SCREW 4.5X32 

19 10796 - - * * 1 9~¥Jl ;t LIFTING PRESSER FOOT 

20 10664 - .* * 1 91- ¥Jl ;t 1.1:. b'l tJ. [; SCREW 3.4X36 L=9.0 

21 19425 - - * .* 1 t~*W LIFTING ROCK SHAFT 
22 10514 - - * .* 2 ~*W j. )l)1- LIFTING ROCK SHAFT BUSHING 

23 16709 - - .* .* 1 t~*W 1:::> tJ. [; SCREW 1/4X28 
24 19516 - - .* .* 1 ~~l::':--tJ. [;j- ';I t- NUT 1/4X28 

25 10728 - - .* .* 1 t~*W l::':-- tJ. 1; iIll;c; OIL WICK 
26 10558C - - .* .* 1 < 0)~1z ,oj t- LIFTING BELL CRANK COMPLETE 

27 10558 - - * .* 1 <O)~ LIFTING BELL CRANK 
28 10557 - - .* .* 1 < O)=FlIii!i (:k) LIFTING BELL CRANK LINK 
29 10556 - - .* .* 1 < O)=FlIii!i (/jI) VIBRATING PRESSER BAR CONNECTING LINK 
30 34713 - - .* .* 1 tf1¥Jl;tl* VIBRATING PRESSER BAR 
31 10554 - - .* .* 1 tf1¥Jl;t~ 71):--? VIBRATING PRESSER BAR EXTENSION SPRING 

32 10553-A - - * .* 1 tf1¥Jl;t ~ 71) :--?{! VIBRATING PRESSER BAR EXTENSION 
33 15060 - - * .* 1 tf1¥Jl.t{!¥JlltJ.[; SCREW 5/16X24 L=16.0 
34 15118 - - .* .* 1 ~n.itffJ:E VIBRATING PRESSER BAR SLIDE BLOCK 
35 19411C - - .* .* 1 tf1¥Jl;t (*13.) VIBRATING PRESSER FOOT COMPLETE 
36 19411 - - .* .* 1 tf1¥Jl;t VIBRATING PRESSER FOOT 
37 17104 - - * .* 1 tf1¥Jl.t.il:.b'ltJ.t.: PINCH SCREW 11/64X40 L=6.0 
38 10548-A - - .* .* 1 l!!l.tl*}2!~~n.il:.b'lt& LIFTING BRACKET GUIDE BLOCK 
39 10519 - - .* .* 1 .itb'ltJ.1; PINCH SCREW 6,75X24 L=17.5 
40 15111 - - .* .* 1 l::':-- PIN 
41 19419 - - * * 1 J:. T f; .L.lI~ t!. .Q * LIFTING ECCENTRIC CONNECTING CRANK 

42 19420 - - .* * 1 J:. T f; .L.lIiM!. .Q * f,WtJ. I; PINCH SCREW 1/4X28 L=16.0 

43 10775 - - .* * 1 l::lI~Cl ,oj I'l~tJ. t.: HINGE SCREW 7/32X32 
44 10703 - - .* * 1 J:.lf~Cl ';I nitJ. 1; r;J ';I ~ -t>- WASHER 

45 10774 - - .* * 1 l::lf*~ Cl ';I I" 1'\., 7" LIFTING ECCENTRIC CONNECTION COLLAR 

46 10776 - - * .* 1 J:.lfiao ';I I"~T ';I t- NUT 7/32X32 
47 10857 .* .* - - 1 l!!l;tl*}2!~ PRESSER BAR LIFTING BRACKET 

48 10858 * * - - 1 ~tlr;J';I~-V- WASHER 
49 10862 * * - - 1 jljl Ai: PRESSER FOOT 

50 10664 * * - - 1 jljl A i:.it b'l tn::: PRESSER FOOT SCREW 3.4X36 L=9.0 

51 10548 * * - - 1 :k9'iEtJ.1; LIFTING BRACKET GUIDE SCREW 6.75X24 

6 



it~ ± 1:i, i1*li D 'Y ~ 
NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION 

::~ 
16 

4 

23 

33 

34--t · ~ r 31 32 

29 ) 28 

30 
27 

7 



jt~±#, i!!*aD ';/ ~ 
NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION 

C'1 C'1 
C'1 al C'1 al 

NO gB£~-5 al a: al a: tgi Jln~ PARTS NAME 

""" """ 
If) l[) 

PART NO If) If) If) l[) QTY N N N N 

1 15305 * * · · 1 itt~±t1 NEEDLE BAR ROCK FRAME 
1 15110-A · * * 1 Ht~±t1 NEEDLE BAR ROCK FRAME 
2 11875 * * * * 1 lHl±t1l::'/ HINGE STUD 
3 10525 * * * * 1 .!l:.tIf;tJ.15 SET SCREW 6.75X24 L=9.0 
4 15117 - - * * 1 MHl.!l:.t& SLIDE BLOCK PLATE 
5 8100 · · * * 2 Wn.!l:.t&.!l:.tIf;tJ. l5 SCREW 9/64X40 L=6.5 
6 15031 * * * * 1 lHl±t1;EIl;;> OIL WICK 
7 10560 * * * * 1 -( -)--)(... NEEDLE BAR ROCK FRAME POSITION BRACKET 
8 10561 * * * * 1 .!l:.tIf;tJ.l5 LIFTING BRACKET GUIDE SCREW 11/64X32 l=6.5 

9 10859 * * · · 1 H~ NEEDLE BAR 

9 16703 · · * * 1 H~ NEEDLE BAR 

10 10860 * * · · 1 H~;tdtf NEEDLE BAR THREAD GUIDE 

10 15089 · · * * 1 H~;tdtf NEEDLE BAR THREAD GUIDE ,,' 

11 10535 * * · - 1 H.!l:.tIf;:.f;).l5 NEEDLE SET SCREW 3.4X36 L=4.5 
11 B140553 · · * * 1 H.!l:.tIf;tJ.l5 NEEDLE SET SCREW 1/8X40 L=4.5 
12 N0122 * * * * 1 H NEEDLE 
13 10856 * * - - 1 H~~~ NEEDLE BAR CONNECTING STUD 
13 19426 - · * * 1 Htl~~ NEEDLE BAR CONNECTING STUD 
14 10532 * * · · 1 ittltill ~ f,fi'tJ. l5 PINCH SCREW 5/32X40 L=9.0 
14 13365 · - * * 1 it~til1~f.6'tJ.l5 PINCH SCREW M4XO.7 L=9.0 
15 10726 * * * * 1 itt!til1 ~ 5E!l;;> OIL WICK 
16 10578 * * * * 1 J:.* I) 1/'0 NEEDLE BAR ROCK FRAME ROCK SHAFT 
17 11876C * * * * 1 J:.* I) 1/'0 jfj:lt <*In SLIDE BLOCK COMPLETE 
18 11877 * * * * 1 J:.* I) 1/'0 jfj :It SLIDE BLOCK 
19 11876 * * * * 1 J:.* I) 1frt::: /tJ.l5 SLIDE BLOCK STUD 
20 10581 * * * * 1 J:.* I) 1/'0 t::: /tJ.l5.!l:.tIf; tJ. t; SET SCREW 7/32X32 L=7.0 
21 15016 * * * * 1 l!fM ROCK SHAFT CRANK 
22 10519 * * * * 1 l!fitif.6'/:J)tJ.t; PINCH SCREW 6.75X24 L=17.5 
23 10756 * * * * 1 l!f*~D';J t: ROCK SHAFT CRANK CONNECTION 
24 10728 * * * * 1 l!fl.~ D';J t:)EIl;;> OIL WICK 
25 8014 * * * * 1 l!fti D';J t: Jlll tJ.l5 (/J\) HINGE SCREW 9/32X28 L=13.1 
26 8105 * * * * 1 l!f*~ D';J t: Jlll tJ. t; (/J\) T';J f- NUT 9/32X28 
27 10758 * * * * 1 l!f*ti D';J t-:' Jlll tJ. t; (:*.:) HINGE SCREW 11/32X28 L=26.0 
28 15017 * * * * 1 *1) ~!1'iJ~17' NEEDLE BAR ROCK FRAME REGULATING PIPE 
29 15019 * * * * 1 *1)1/'O~H':;;' * FEED ROCK SHAFT CRANK 
30 10754 * * * * 1 * I) 1/'0~!, f':;;, * f,fi'tJ.l5 PINCH SCREW 6.75X24 L=16.0 
31 15018 * * * * 1 ~~RiiJ\'17''7 ';J ~ "\' WASHER 
32 3036 * * * * 1 l£*tiD';J t-:'JllltJ. t; (*) T';J f- NUT 11/32X28 
33 10779 * * * * 1 ;EIl;;>fill~~ql::'/ CLIP 
34 10778 * * * * 1 jm;t> OIL WICK 
35 4221 * * * * 1 ;EIl;;>fill~ OIL WICK RETAINER 
36 15007 * * * * 1 >¥dilllf-.f:f (~§:) .t!:.tIf; tJ. t; SCREW 9/64X40 L=10.0 

8 



*i:=L 1!P.I~*~/\* 
KNEE LIFTER LIFTING LEVER, PRESSER BAR SPRING 

16 

11 

9 



*~, 1Ep.I~*;fJX/~* 
KNEE LIFTER LIFTING LEVER, PRESSER BAR SPRING 

M M 
M cO cry cO 

NO gB.iI,~cf% cO a: cO a: 1:51:ili c'l,:t, PARTS NAME 
'<t '<t l() l{) 

PART NO l{) l{) L{) l!1 OTY 
'" N N N 

1 10710 * * * * 1 :kG KNEE LIFTER LIFTING LEVER 

2 10712 * * * * 1 :kGltth:fd.L: HINGE SCREW 6.75X24 

3 13059 * * * * 1 G ti"fd. SPRING 
4 11154 * * * * 1 G ti" fd.lt th:fd. L: SCREW 6.75X24 

5 10711 * * * * 1 IJ\G KNEE LIFTER CONNECTING LEVER 

6 10712 * * * * 1 IJ\Gltth fd. L: HINGE SCREW 6.75X24 

7 15075 * * - - 1 fj',f)-!* KNEE LIFTER CONNECTING LEVER LIFTING ROD 

7 15074 - - * * 1 fj',f)-!* KNEE LIFTER CONNECTING LEVER LIFTING ROD 

8 15076 * * * * 1 fj', f) -!*J.!:.th l::':"- SET PIN 

9 10714 * * * * 1 fj',f}-!*:tJ'7- LIFTING ROO COLLAR 

10 10561 * * * * 1 fj',f)-!*:tJ'7-J.!:.th:fd.L: LIFTING BRACKET GUIDE SCREW 11!64X32 L=6.5 

11 10717C * * * * 1 fj',f)-!*±ii-(*Jl) LIFTING ROO ROLLER BRACKET COMPLETE 

12 10717 * * * * 1 fj',f}-!*±i:i' LIFTING ROO ROLLER BRACKET 
,..-

13 10718 * * * * 1 fj',f).f$±ii-D-'7- LIFTING ROO ROLLER 

14 10719 * * * * 1 fj', f} .f$±ii-D - '7 - J.!:.th fd. L: SCREW 3.4X36 

15 10561 * * * * 1 fj', f).f$±i:i'J.!:.thfd. L: LIFTING BRACKET GUIDE SCREW 11!64X32 L=6.5 

16 10705 * * * * 1 ¥!l ;t.f$ *t& Ii":fd. PRESSER BAR SPRING (FLAT) 

17 10706 * * * * 1 :kt&I;ffd.~ttfd. L: PRESSER BAR SPRING SUPPORT SCREW 

18 11156 * * * * 1 :kt&t;t"fd.~M:fd. L; PRESSER BAR SPRING REGULATING SCREW 

e 

10 



"F,dl ~ T /'{.)~ " 7' - I) -, ~ I) tJ .b. 
HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY, FEED DRIVING CAM 

17 

14 

~ 

~ 
\ 15 

11 
13 

12 

11 



r:-flll, r:-""Jv ,,-:/ - I) -, ~ I) tJ.b. 
HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY, FEED DRIVING CAM 

C') C') 

C') cO (") cO 
NO gB~1i=~ cO a: cO a: ;.J~ c'1:t; PARTS NAME 

"" "" U1 lf1 

PART NO to U1 ll1 lf1 OTY N N '" N 

1 10603 * * * * . 1 -Hil! HOOK DRIVING SHAFT 
2 10782 * * * * 1 T~'III (iiIi) ;I. :9)t" HOOK DRIVING SHAFT BUSHING (FRONT) 

3 10571 * * * * 1 It(1);fJ.[; SET SCREW 6.75X24 L=20.0 

4 11080 * * * * 1 T*il! (iIii) ;I. :9 )t,,7 I)" I-- OILING FELT 
5 10605 * * * * 1 T*il! (.pia,) ;I. :9)t" HOOK DRIVING SHAFT BUSHING (MIDDLE) 

6 10522 * * * * 1 It(1);fJ.[; SET SCREW 6.75X24 L=14.0 
7 10729 * * * * 1 ;I. :9 )~)Ell;t- OIL WICK 
8 30157 * * * * 1 T*il!«Y I) / /j'T -;;z HOOK DRIVING SHAFT BUSHING (BACK) 

9 10571 * * * * 1 It(1);fJ.[; SET SCREW 6.75X24 L=20.0 
10 10609 * * * * 3 5ltlN I) / 7lt(1);fJ. [; SCREW 3.4X36 L=5.0 
11 10567 * * * * 1 T*il!«yl) /7 BALL BEARING 
12 10607 * * * * 1 T*illA.:-Y I) / 7tJ -:7- COLLAR 
13 10566 * * * * 1 It(1);fJ.[; SET SCREW 1/4X32 L=5.5 .... 

14 10658 * * * * 1 ilL~)~01);fJ. [; POSITION SCREW 1/4X32 L=5.5 
15 10608 * * * * 1 jltlf-;J-I) /7 BALL BEARING RETAINING WASHER 
16 10610·01 * * * * 1 TA.:·}t" 1--7'-1)- SAFETY CLUTCH PULLEY 
17 10574 * * * .* 1 7'-1) -I) /7 PULLEY SPRING FLANGE 
18 10611 * * * * 1 T «}~ I-- 7' - I) -IL'f! SAFETY CLUTCH COLLAR 
19 10612 * * * * 2 .tl:(1);fJ.[; SCREW 1/4X32 L=10.5 
20 10615 * * * * 1 T A.:'}~ 1-7'- I) -tfjtf;fJ. SAFETY CLUTCH LOCKING LEVER SPRING 
21 10614 * * * * 1 T«}~ 1-7'-I)-$~I:::"/ HINGE PIN 
22 10581 * * * * 1 T «}~ I- 7' - I) -$~ I:::" /.tl:(1) t;J. [; SCREW 7/32X32 L=7.0 
23 10619 * * * * 1 T «}~ I- 7' - I) -;;Z 7' I) /7 SAFETY CLUTCH THROW IN LATCH SPRING 
24 10618 * * * * 1 T «}~ 1-7'- I) -/N~~,~ SAFETY CLUTCH RATCHET CONNECTING LINK 
25 10616 * * * * 1 T «)~ I- 7' - I) -UI-i: SAFETY CLUTCH LOCKING LEVER 
26 10613 * * * * 1 T«)~ 1-7'-I)-til-i:I:::"/ HINGE STUD 
27 10581 * * * * 1 til-i:\:::"/.il:(1)t;J.t; SCREW 7/32X32 L=7.0 ~ 

28 10617 * * * * 1 T «)~ 1-7'- I) -/NI\. SAFETY CLUTCH RATCHET 
29 10620 * * * * 1 T«)~ 1--7'-I)-t~I::·/ SAFETY CLUTCH THROW IN LATCH PIN 
30 10622 * * * * 1 !1\:!li: HOOK DRIVING SHAFT LOCK RATCHET 
31 10766 * * * * 1 .tl:(1);fJ.t; SET SCREW 1/4X32 L=7.0 
32 10639 * * * * 1 iii: Ii' i~ (1) tJ.. t; POSITION SCREW 1/4X32 L=8.0 
33 10672 * * * * 1 ¥¥ l-;f-:;' / (/1\) FEED REGULATING STUD (SMALL) 
34 10673 * * * * 1 A 7'1) /7 SPRING 
35 10674 * * * * 1 lt~l:::"/ CLIP 
36 10627 * * * * 1 *I} tJ1..±it FEED DRIVING FLANGE 
37 10765 * * * * 1 .il:(1);fJ.t; SET SCREW 1I4X32 L=11.0 
38 10628 * * * * 1 fiLlif)~ (1) tJ.. t; POSITION SCREW 1/4X32 L=12.0 
39 15022 * * * * 1 *I} tJ1.. FEED DRIVING CAM 
40 10634 * * * * 1 * I} tJ 1.. b'lAJ t: / FEED DRIVING ECCENTRIC PIN 
41 10631 * * * * 1 tJ ::. './ I) FEED DRIVING ECCENTRIC FRICTION GIB 
42 10629 * * * * 2 .tl:(1);fJ.t; SCREW 1/8X40 L=8.0 
43 10630 * * * * 2 iii: II:;~ (1) ;fJ. t; POSITION SCREW 1/8X40 L=5.0 
44 10626 * * * * 1 ifoJ~~tJ1.. FEED DRIVING ECCENTRIC ADJUSTING DISC 
45 10625 * * * * 1 ¥¥ l- I) / 7;;Z I:::" I) / 7 SPRING 
46 10623 * * * * 1 ¥¥ l- I) /7 COLLAR 
47 10566 * * * * 2 .tl:(1);fJ.t; SET SCREW 1/4X32 L=5.5 
48 10671 * * * * 1 tf!1l-;f-:;'/ (*) FEED REGULATING STUD (LARGE) 
49 10673 * * * * 1 ;;Z 7'1) /7 SPRING 
50 10674 * * * * 1 .tl: (1) 1::' / CLIP 
51 15023 * * * * 1 It(1)~ RETAINING RING 
52 10638 * * * * 1 *=¥t'- HOOK DRIVING GEAR 
53 10639 * * * * 1 f:!l.1l1[;~(1) fa [; POSITION SCREW 1/4X32 L=8.0 
54 10766 * * * * 1 It(1);fJ.[; SET SCREW 1/4X32 L=7.0 
55 10637 * * * * 1 if I) l:. T tJ 1.. tJ t; ii FEED LIFTING CAM COMPLETE 
56 10658 * * * * 1 It (1) .fJ. [; SET SCREW 1 f4X32 L=5.5 

12 



£ttlii, ~ I) ±#. ~ I) 'Ill 
THROAT PLATE, FEED BAR, FEED ROCK SHAFT 

3 

6 

9 5---0 
4----11 

12 

11 ~ 
i . 10 ~ 

~o 
42 

38 

~9 

27 
18 

26 

37 

7l 20 

25 

23 
22 

13 



~t~, ~ I) ±it .. ~ I) ,til 
THROAT PLATE, FEED BAR, FEED ROCK SHAFT 

(") '( 
C') cO (") (lJ 

NO tm,ii,ii~ cO a: cO a: ;'i(.li!: ,ii,:g PARTS NAME 
'<t '<t I!) m 

PART NO If) U1 I!) U) OTY N N N N 

1 10863 * * - - 1 iH& THROAT PLATE 
1 10665 - - * * 1 iH& THROAT PLATE 
2 6031-01 * * * * 2 iH&~1Y.J:tJ. t; SCREW 11/64X40 L=9.0 
3 15056 * * * * 1 flJ t&(;tJ) BED SLIDE (RIGHT) 
4 10668 * * * * 1 flJt&;Z 7' I) '---' 7 SPRING 
5 10667 * * * * 1 flJ t& 1::' '---' PIN 
6 10669 * * * * 1 flJt&(~) BED SLIDE (LEFT) 
7 

a 10864 * - - 1 i2P} Iiffi FEED DOG 
8 10867 - * - - 1 ~1}1iffi FEED DOG 
8 10805 - - * * 1 ~1}1iffi FEED DOG 
9 10601 * * * * 2 ~ I} 1iB~1Y.J:tJ. L; SCREW 1/8X40 L=7.0 

10 10594 * * * * 1 ~I}±g. FEED BAR '" 
11 10595 * * * * 1 ::JO)!:F FEED LIFTING CAM FORK 
12 10596 * * * * 1 ::JO)!:F7I)V,", OILING FELT 
13 10597 * * * * 1 ~dJ:tJ.t; SCREW 1/8X40 L=3.3 
14 70129 * * * * 1 ::JO)!:F.Jl:.dJ:tJ.L; SCREW 7/32X32 L=15.0 
15 10599 * * * * 1 ::J O)!:F? 'Y ~ t, - WASHER 
16 16704 * * * * 1 ~1}J»il FEED DRIVING ROCK FRAME 
17 18065 * * * * 2 ~1}~~:tJ.t; PINCH SCREW M5XO.8 L=14.0 
18 16705 * * * * 1 ~1}±g.t:"'---':tJ.L; FEED BAR HINGE PIN 
19 16706 * * * * 1 ~1}±g.t:"'---':tJ.L;T·Y '"' NUT 1/4X28 

20 11888 * * * * 1 ~ I) *t1l FEED ROCK SHAFT 
21 10588 * * * * 1 *1},d1;( ?Jv (Wi) FEED ROCK SHAFT BUSHING (FRONT) 
22 10522 * * * * 1 ;( ?)v (jFj) .Jl:.dJ:tJ. L; SCREW 6.75X24 L=14.0 
23 11068 * * * * 1 71T- LINER 
24 10761 * * * * 1 ;( ?)v (jFj) .Jl:.dJ:tJ. L; ('Illillf.J) SET SCREW 6.7SX24 L=11.0: 
25 10593 * * * * 1 ~ I) *t1l 11 7 -(AA) COLLAR (FRONT) 
26 10764 * * * * 2 .Jl:.dJ:tJ.L; SET SCREW 6.7SX24 L=4.5 
27 10763 * * * * 1 *1}*ilI ((~) ;I.~)v FEED ROCK SHAFT BUSHING (BACK) 
28 10571 * * * * 1 ;I.?)t- U~) .Jl:.dJ:tJ. L; SCREW 6.75X24 L=20.0 
29 11068 * * * * 1 71T- LINER 
30 10525 * * * * 1 ;( ?)v (f~) .Jl:.dJ:tJ. L; ('IlliM) SCREW 6.75X24 L=9.0 
31 10593 * * * * 1 ~ I) *t1l 11 7 - (1~) COLLAR (BACK) 
32 10764 * * * * 2 .Jl:.1Y.J:tJ.L; SET SCREW 6.7SX24 L=4.S 
33 16708 - * - * 1 * I} 'drMt2.Q:I: FEED ROCK SHAFT CRANK 
34 19420 - * - * 2 ~ I} *ill Wi t2.Q :I:~:tJ. L; PINCH SCREW 1/4X28 L=16.0 
35 11962 - * - * 1 ~ I} *t1lMt2.Q:I: 1::' '---' FEED ROCK SHAFT CRANK STUD 
36 11954 - * - * 1 ~ I} *tliWit2.Q:I: I:::" '---')EIl;C; OIL WICK 
37 11953 - * - * 2 ~ I} *ilIMt2.Q:I: I:::" '---' ~dJ:tJ. L; SET SCREW 7/32X32 L=5.5 
38 15027 * - * - 1 ~1}'d1Mt2.Q:I: FEED ROCK SHAFT CRANK 
39 10754 * - * - 1 ~1}'illAAt2.Q:l:f.i:':tJ.t; PINCH SCREW 6.75X24 L=16.0 
40 10758 * - * - 1 T*I}O'Y Fllll:tJ.t; HINGE SCREW 11/32X28 L=26.0 
41 3036 * - * - 1 T~I} O'Y Fllll:tJ.L;T·y '"' NUT 11/32X28 

42 15021 * - * - 1 T~I} O'Y F FEED DRIVING ECCENTRIC CONNECTION 
.' 

43 10773 * - * - 1 T~ I} O'Y F -= - FJvA;'J7 I) '---'? NEEDLE BEARING 

14 



r\'Y? V/'\-, T~I) 0 'Y ~ 
FEED REVERSING LEVER, FEED DRIVING ECCENTRIC CONNECTION 

4 

29 
26 

27 

15 



/'\':J?V/'\-, ~~I)D':J~ 
FEED REVERSING LEVER, FEED DRIVING ECCENTRIC CONNECTION 

'" 
(') 

C'1 Ul C'1 cD .' 

NO fmgtlP% cD a: cD a: ;~ii ~:g PARTS NAME 
v v l[) 111 

PART NO 111 to l[) 111 OTY N N N N 

1 34031 - * - * 1 /\ ';J ? 1.---/\- FEED REVERSING LEVER 
2 10845 - * * 1 1\'/?I.---/\-f.:jltd.L.; SCREW 15/64X28 L= 18.0 
3 15208 - * - * 1 1\'/ ? 1.---1 'I-,iIi FEED REVERSING LEVER SHAFT 
4 10802 - * - * 1 1 \ '/ 7 I.--- 1 \ - 4'iIi 1J 7 - COLLAR 
5 B009 - * - * 1 ll:&'ltd.L.; SET SCREW 15/64X28 L=7.5 
6 11942 - * - * 1 I.---/\-fillt':-';' 1 FEED REVERSING LEVER SHAFT CRANK 
7 1365 - * - * 1 1.---1 \-fill t.:- .;, H:iltd. L.; . PINCH SCREW 15/64X28 L=16.0 
8 11943 - * - * 1 I 'i' '/ ? 1lE*~ Cl 'Y I" FEED REVERSING CONNECTION ROD 
9 10712 - * - * 2 1 {. ';J ? 1lE*~ Cl 'Y F):.ittJ. L.; HINGE SCREW 6.75X24 
10 10B06 - * - * 1 1 \ ';J ? I.--- 1 'i' - ~ If tJ. FEED REVERSING LEVER SPRING 
11 
12 
13 ... 
14 11951 - * - * 1 T~I) Cl'/ I" FEED DRIVING ECCENTRIC CONNECTION 
15 10773 - * - * 1 T~I)Cl'y 1"=- F)v,,"7'I):--? NEEDLE BEARING 
16 11955 - * - * 1 =32. 1):--7 FEED DRIVING ECCENTRIC CONNECTION LINK 
17 11952 - * - :" 1 T~I)Cl'y 1"1::":"- HINGE PIN 
18 11954 - * - * 1 T~.}Cl'y FI::":"-5dJZ OIL WICK 
19 11956 - * - * 1 :J. tJ:t I):"-? FEED REVERSING SHAFT CRANK LINK 
20 11953 - * - * 1 :J. ti:t I) :..-?ll:~tJ.t.; SET SCREW 7/32X32 L=5.5 
21 16707 - * - * 1 W~jt 77 :"-?(;6') FEED REVERSING SHAFT CRANK 
22 19420 - * - * 1 W~ jt 77/7(ti) f.itJ. t.; PINCH SCREW 1/4X28 L=16.0 
23 11953 - * - * 1 W~jt77/7(ti) ll:~tJ. t.; SET SCREW 7/32X32 L=5.5 
24 11958 - * - * 1 W~jt? '7 :"-7(tI:) FEED REVERSING MECHANISM SUPPORT LINK 
25 11953 - * - * 1 W~ jt 77/7(;£) ll:~ tJ. t.; SET SCREW 7/32X32 L=5.5 
26 31029 - * - * 1 W~jt?7:"-7l:::::"- FEED REVERSING SHAFT CRANK HINGE STUD 
27 11960 - * - * 1 W~jt7'7:"-7l:::::..-5dJZ OIL WICK ? 

28 11950 - * - * 1 W~;t7'7:..-.,(tI:) ~;t*tli FEED REVERSING MECHANISM SUPPORT LINK 
STUD 

29 10766 - * - * 1 ll:&'ltJ.t.; SET SCREW 1/4X32 L=7.0 
30 11946C - * - * 1 }{.'Y 7±ii'*tli FEED REVERSING SHAFT 
31 11947 - * - * 1 iJ7- COLLAR 
32 10566 - * - * 2 ll:&'ltd.t.; SET SCREW 1/4X32 L=5.5 
33 1194B - * - * 1 } <. '"j 7 ~r.J HI'i':7' 7 -'T 'y t-- FEED REVERSING SHAFT BRACKET 
34 10754 - * - * 1 } \ 'y ., ~r.JHn 7' 7 -'T 'y t-- iI:~ tJ. t.; SET SCREW 6.75X24 L=16.0 
35 11949 - * - * 2 lli'JBNtd.t.; STOPPING SCREW M5XO,B L=1B.0 
36 4135 - * - * 2 -r '/ t-- NUTM5XO.8 

16 



n~±tl', n~ 
HOOK SADDLE, HOOK 

~5 

23 

~44 

~45 3~ 33 

~ 31 

29 1 
~~\ ~ 30 32 

. 36 

;;-b 
28 / 

27 

_-------~47 
2 

l~ 3 

~ 

I .. ~ 
39 / 

40 

38 

4 

17 



jJ~±il', jJ~ 
HOOK SADDLE, HOOK 

C') (") 

C') ro (") ro 
NO gB~*-% ro a: ro a: ;lrlii c~:g PARTS NAME 

v v III III 

PART NO III U1 U1 II) QTY N N C\l C\J 

1 15090 * * * * 1 tJ?±io ( ;5) HOOK SADDLE (RIGHT) 
2 15092 * * * * 1 y- (--H';I:f- / PACKING 
3 15091 * * * * 1 ;Tn ± i:5')rE ~ / ? (;5) OIL RESERVIOR (RIGHT) 
4 15007 * * * * 7 ll::./II):/J.t; SCREW 9/64X40 L=1O.0 
5 15095 * * * * 1 tJ ? ± i:i;< ~ )1.- et) BUSHING (UPPER) 
6 11176 * * * * 1 ll::./II):/J.t; SEREW 7/32X32 L=5.5 
7 
8 10657 * * * * 1 IJ\ q:: -r- HOOK DRIVING PINION (SPIRAL) 
9 10658 * * * * 1 1:ll.~;*/II):/J. t; POSITION SCREW 1/4X32 L=5.5 
10 10767 * * * * 1 ll::./II):/J.L; SET SCREW 1/4X32 L=4,5 
11 10644 * * * * 1 '7':; y-v- WASHER 
12 15096 * * * * 1 tJ? ± i:i;< ~ )1.- ef) BUSHING (LOWER) 
13 11176 * * * * 1 ll::./II):/J.L; SEREW 7/32X32 L=5.5 

.. 
14 15049 * * * * 1 ;f-7"r-±i:i BOBBIN CASE OPENER LEVER 
15 10651 * * * * 1 /II) ti:/J. t:"/ OPENER LEVER DRIVING SCREW STUD 
16 10727 * * * * 1 /II) ti:/J. t:" / 7 I)I.- (-- FELT 
17 10652 * * * * 1 r ';I (-- NUT 11/64X40 
18 11137 * * * * 1 ;f -7"j- - ±iot:" /1'117" HINGE STUD OIL FURNISHING TUBE 
19 15050 * * * * 1 ;f -7"r-±i:5' t:" / OPENER LEVER HINGE STUD 
20 10727 * * * * 1 ;f-7"r-±i:it:/7IJI.-(-- FELT 
21 10573 * * * * 1 ll::.6/):/J.t; SET SCREW 7/32X32 L=11.0 
22 15051 * * * * 1 iJ?~~;<:ti* BOBBIN CASE LEVER LINK 
23 15040 * * * * 1 iJ? (HI) HOOK COMPLETE 
24 16407-01 * * * * 1 ~~iJ? HOOK 
25 16407-07 * * * * 1 *~r*JtJ.ii THREAD GUIDE 
26 16407-08 * * * * 2 J.l:.6/)tJ.L; SCREW 
27 16407-05 * * * * 1 it~tJ.ii NEEDLE GUARD 
28 16407-06 * * * * 2 J.l:.6/):/J.t; SCREW 
29 15040-02 * * * * 1 r*J;h? BOBBIN CASE COMPLETE 
30 15040-10 * * * * 1 *~~Ff/\* BOBBIN CASE TENSION SPRING 
31 16407-11 * * * * 1 *~I~FTI,*J.l:.6/):/J. L; SETSCREW 
32 16407-12 * * * * 1 *~~-i-/\*~-i-:/J. L; TENSION REGULATING SCREW 
33 15040-03 * * * * 1 r*JiJ?¥fl~ HOOKGIB 
34 16407-04 * * * * 3 r*JiJ?¥fl~J.l:.6/):/J.t; HOOK GIB SCREW 
35 15041 * * * * 1 *1::/ BOBBIN 
36 15052 * * * * 1 ;f1 }I,,-j'- SJ OIL GAUGE 
37 11131 * * * * 1 ;f-( }1,,-j'-SJ~f*:I/t-(7" OIL GAUGE GUIDE TUBE 
38 15093 * * * * 1 )£E~rn ~ -( -r }I" OIL REGULATING SCREW 
39 15094 * * * * 1 0 1)/7 O-RING 
40 10629 * * * * 1 ;rE~rn ~ -( -r)1" Jl:.6/):/J. t; SET SCREW 1/8X40 L=8.0 
41 15048 * * * * 1 * I:: /7-.A ;f-7"r- BOBBIN CASE OPENER 
42 10677 * * * * 1 '7-:;Y-V- WASHER 
43 10650 * * * * 1 ;f-7"r-Jl:.6/):/J.L; SCREW 3.4X36 L=6.0 
44 11145 * * * * 1 tJ ? ± io**N tt tJ "5- (J:-.) PINCH SLEEVE (UPPER) 
45 11146 * * * * 1 ;h?±io**Ntt:1J "5- en PINCH SLEEVE (LOWER) 
46 11144 * * * * 1 tJ? ±i:i**N tt:/J. t; PINCH SLEEVE SEREW 7/32X32 L=32.0 
47 10647 * * * * 1 '7';1 Y-V- WASHER 
48 10646 * * * * 1 tJ?±i:5'.tI::.6/):/J.t.; SCREW 6.75X24 l=28.0 

1 Q 



~nFt-;fJX 
TENSION 

-

14 

19 



~Tt& 
TENSION 

NO gB~ii~ 

PART NO 

1 19421C-A 
2 19421 
3 
4 10793 
5 19531 
6 19532 
7 19533 
8 28206 
9 19513 
10 19512 
11 10689 
12 10694 
13 B118319 
14 19534 
15 10678 
16 19422 
17 10690 
18 10650 
19 
20 15062 
21 15055 
22 10720 

(') C'1 
(') ill C'1 ill 
ill a: ill a: 
"" "" l{) '" '" l[') l[) l[') 

N N N N 

* * * * 
* * * * 

* * * * 
* * * * 
* * * * 
* * * * 
* * * * 
* * * * 
* * * * 
* * * * 
* * * * 
* * * * 
* * * * 
* * * * 
* * * * 
* * * * 
* * * * 
* * * * 
* * * * 
* * * * 

fHi oi'o:E PARTS NAME 

OTY 

1 ~f.ll-rf&*fi (1) 1. 4 ) TENSION BRACKET COMPLETE 
1 ~I~f-t& TENSION BRACKET 

1 * ~ -¢ .16 fi: t::" / TENSION RELEASE PIN 
2 ~f.ll f- IIll TENSION DISC 
1 n-IIll TENSION RELEASE WASHER 
1 ;f8J~7. 7'1) /'1' (1) 1. 4 ) TENSION SPRING 
1 Cl - v·y t- 7. t- 'y 1'\- NUT WASHER 
1 Cl - v·y t- j-.y t- NUT 1/4X40 
1 *~f.llf-.f.f O;~) THREAD CONTROLLER STUD 
1 *517.7'1)/'1 THREAD CONTROLLER SPRING 
1 =~IIll THREAD CONTROLLER DISC 
1 =~IIllll:.I6n[; SCREW 3/32X56 L=6.0 "' 
1 Cl - v·y t- j- 'y f- NUT 7/32X32 
1 *~-¢.I6t& TENSION RELEASE PLATE 
2 * ~ -¢.16 t&~i:n [; SCREW 9/64X40 
1 7. 7'1) "/?f§t THREAD CONTROLLER SPRING STOP 
1 7. 7' I) "/ ?f§tll:.16 n [; SCREW 3.4X36 L=6.0 

1 **m THREAD RETAINER 
1 * *t.thl:: .16 n [; SCREW l1J64X32 L=9.0 
1 *~~tI/)l::'"/ (~) TENSION RELEASE PLATE ROD 

20 



*~;m 
LUBRICATION 

10 

8 

11 

18~ 

~~1r© rt ~,~ 

21 



*g;w 
LUBRICATION 

C'1 

NO gB£1i-i} 00 
"<t 

PART NO l[) 

N 

1 15063C * 
3 15087 * 
4 6333 * 
5 15067C * 
8 15088 * 
9 6333 * 
10 15085 * 
11 6333 * 
12 15064C * 
15 15097 * 
16 6333 * 
17 15077 * 
18 11106 * 
19 11108 * 
20 11085 * 
21 11069 * 22 11070 * 
23 11071 * 
24 11069 * 

(') (') 

00 (') 00 
IT: 00 IT: 
"<t l{) l[) 
l[) l{) l[) 

N N N 

* * * 
* * * 
* * * 
* * * 
* * * 
* * * 
* * * 
* * * 
* * * 
* * * 
* * * 
* * * 
* * * 
* * * 
* * * 
* * * 
* * * 
* * * 
* * * 

;'$rm £:8 PARTS NAME 

OTY 

.1 c·,::,-}[,r ~ - j' WI) OIL TUBE AND OIL WICK 
1 c'.::. -}[, r ~ - j' Jfjl;t (A) RETAINER 
1 Jtc\IJfJt.:: SCREW 9/64X40 L~6.5 

1 c''::'-}[,r ~ -:i (*E!) OIL TUBE AND OIL WICK 
1 c·,::,-}[,r ~ - :rtfjl;t (B) RETAINER 
1 Jtc\IJfJt.:: SCREW 9/64X40 L~6,5 

1 c· .::. - }[, r ~ - :nfjl ;t (C) RETAINER 
1 Jtc\IJfJt.:: SCREW 9/64X40 L~6.5 

1 c'.::. -}[, T ..l - -f CHI) OIL TUBE AND OIL WICK 
1 c'.::. - }[,T ~ - j·:}Efl;t (D) RETAINER 
1 Jtc\IJfJt.:: SCREW 9/64X40 L=6.5 
1 /\."/ "'jlll)l :.-? BED OIL TUBE CLAMP 
1 jill )l :.-- ? 7 I}[' t- OIL FELT ... 
1 Jtc\IJtl.t.:: SCREW 1/4X32l=13.0 
1 -Hill 7< )l }L-j!lJii OIL STOP SCREW 7/16X28 

1 -Hill 7< )l )L-7 I)L- t- Oil FELT 
2 i2S I) ~ 7< )l }L-5Illii Oil STOP SCREW 7/16X28 

2 j!lJ;jiH,/ ~:.-- PACKING 
4 i2S1)~7<)l }L-7 IlL- t- OIL FELT 

22 



~1~ tilt 
ACCESSORIES AND ATTACHMENTS 

5 
26 

33~ 

~ ~ ~ 27 28 

~ 32 31 30 29 

36 

9 

rln 
~" .. '.-----

. . . 

"'c'':" :::":' .• . . . 
2 

25 

(1) 
13 

38 

~ ::::---~ 

23 

34 

~40 

~39 

37 

12 



1ij1~~ 
ACCESSORIES AND ATTACHMENTS 

C') M 
C') cO M cO 

NO lmg,i!t~ cO a: cO a: t'i:1[ g,.:g PARTS NAME 

'" v LD LD 

PART NO II) II) l{) LD OTY N N N N 

1 35254 * * * * . 1 *rCf-t: ") I- THREAD UNWINDER COMPLETE 
2 11887 * * * * 4 ~:,./i5t MACHINE REST 
3 
4 6055 * * * * 4 n NAIL 
5 11886 * * * * 2 ~:,./c:/yi5t MACHINE HINGE CONNECTION CUSHION 

6 6055 * * * * 4 n NAIL 
7 11885 * * * * 2 ~~/ c:/y MACHINE HINGE CONNECTION 
8 15080 * * * * 1 iE1li5ttt DRIP PAN 
9 15081 * * * * 6 *nL; DRIP PAN NAIL 
10 15082 * * * * 1 iE1ltf It, DRIP PAN DRAIN JAR 
11 10735 * * * * 1 {} ~. 1:. tf -t: "J I- KNEE LIFTER COMPLETE 
12 6052 * * * * 3 *nL; KNEE LIFTER SCREW 
13 15101 * * * * 1 *~~ -t: 'j I- BOBBIN WINDER COMPLETE .. 
25 N0122 * * * * 3 it NEEDLE 
26 15041 * * * * 6 ;Ft:"/ BOBBIN 
27 10747 * * * * 1 t;:fE!V/7 (1/16 -1 /,r) WRENCH 
28 11487 * * * .* 1 t;:fE!V/7 ( 3 ~ I)) WRENCH 
29 11969 * * * * 1 t;:fE!V/7 ( 2 . 5 ~ I) WRENCH 
30 8121 * * * * 1 t-:5-1/\- (11\) SCREW DRIVER (SMALL) 
31 8120 * * * * 1 F5-1/\- (<j:I) SCREW DRIVER (MIDDLE) 
32 8118 * * * * 1 t-:5 -1/\- <*) SCREW DRIVER (LARGE) 
33 8180 * * * * 1 +:t F5-1/\- SCREW DRIVER (CROSS TYPE) 
34 8125 * * * * 1 jdJ~L, OILER 
35 
36 11193 * * * * 1 jdJ OIL 
37 8132-B * * * * 1 'lmffl£~ ACCESSORIES PACK 
38 10748 * * * * 1 ;I. ii:t V/T DOUBLE HEAD WRENCH .~ 

39 10730 * * * * 1 ;Eitt CLOTH EDGE GUIDE 
40 10731 * * * * 1 :lEitt.tt&'.lnL; SCREW 13/64X32 

24 



~IJ%~ VAILABLE AT EXT PARTS A 

6 

RA CHARGE __ _ 

10 

"'-',):, 
I " 

:1' :: 

~:: 
, 'I 

~
'."\ 

.. ~:., 

\\ 

0}~~~ 

15 
17 

16 

25 

9 

~ 



1.lIJ~~ 
PARTS AVAILABLE AT EXTRA CHARGE 

(.") c:> 
(.") cD (.") aJ 

NO gB£1i~ cD a: cD a: ;~jji ~:g PARTS NAME 

" " U1 U1 

PART NO U1 li1 If) l[) OTY N N N N 

1 15098 * * * * 1 "'-)v i' if- F BELT GUARD 
2 11162 * * * * 2 1.1:. tY) tJ. [; (l:J SCREW 3.4X36 l=5.4 

3 10650 * * * * 1 1.I:.tY) tJ. [; (T) SCREW 3.4X36 L=6_0 
4 11142 * * * * 1 '7 -y :/ -\'- WASHER 
5 15099 * * * * 1 ",-)(., i' jj" - F e.t) tJ /"\- BELT GUARD (TOP) COVER 

6 12418 * * * * 2 1.I:.tY)tJ.L.: SCREW 13/64X32 L=9_0 

7 15121 * * * * 1 ",-)(., i' if - F (T) tJ j"\- BEL T GUARD (BOTTOM) COVER 

8 15122 * * * * 1 "'-)v i' :fi- F (T) tJI\- (/J \) BELT GUARD (BOTTOM) COVER (SMALL) 

9 11830 * * * * 1 1.I:.tY)tJ.[; SCREW 9/64X40 

10 15081 * * * * 2 *tJ.[; SCREW 
11 16287 * * * * 2 '7 -:; :/ -\'- WASHER 
12 10995-01 * * - - 1 71" /if-if- 1-'- FINGER GUARD 
13 10749 * * - - 1 1.I:.tY)tJ.[; SCREW 3.4X36 L=11.0 ... 
14 10677 * * - - 1 '7 -y :/ -\'- WASHER 
15 10937-01 - - * * 1 71" /jj"-1'i-l-'- FINGER GUARD 
16 10749 - - * * 1 .tl:tY)tJ.[; SCREW 3.4X36 L= 11_0 
17 10677 - - * * 1 '7 -:; :/ -\'- WASHER 

26 



CONSOLIDATED SEWING MACHINE CORP. 
131 WEST 25TH STREET, NEW YORK, NY 10001, U.S.A 

• 

Part No. PB21601 (072000) 


